
June 1975
Report No. Env. E. 52-75-6

Evaluation of Process Design
Parameters For Phosphorus Removal

From Domestic Wastewaters By
Chemical Clarification

Stuart P. Bowen

Francis A. DiGiano

Report to the Division of Water Pollution Control

Massachusetts Water Resources Commission

Contract Number 73-07-(01)

ENVIRONMENTAL ENGINEERING

DEPARTMENT OF CIVIL ENGINEERING

UNIVERSITY OF MASSACHUSETTS

AMHERST, MASSACHUSETTS

7863



EVALUATION OF PROCESS DESIGN PARAMETERS

FOR PHOSPHORUS REMOVAL FROM DOMESTIC

WASTEWATERS BY CHEMICAL CLARIFICATION

By

Stuart P. Bow en
Research Assistant

Francis A. DiGiano
Associate Professor of Civil Engineering

Division of Water Pollution Control

Massachusetts Water Resources Commission
[...]
10 Settling Time vs. Percent Removal and
Overflow Rate 70

11 Summary of Column Test Results S8

12 Sludge Volume in Column Tests 92

13 Sludge Dewatering Characteristics 94



IX

LIST OF ILLUSTRATIONS

Figure Title Page

1 Equilibrium Solubility Diagrams for Aluminum
and Calcium Phosphates 14

2 Schematic Illustration of Electric Double
Layer 19

3 Schematic Illustration of Interaction Energy 19

4 Effect of Sample Storage on Phosphorus and
Carbon Determinations 37

5 Percent Removal of Total Phosphorus Versus
Alum Dose and pH 39

6 Percent Removal of Suspended Solids Versus
Alum Dose and pH 40

7 Percent Removal of Turbidity Versus Alum
Dose and pH 41

8 Percent Removal of Total Organic Carbon
Versus Alum Dose and pH 42

9 Percent Removal of Total Phosphorus Versus
Lime Dose and pH 47

10 Percent Removal of Suspended Solids Versus
Lime Dose and pH 48

11 Percent Removal of Turbidity Versus Lime
Dose and pH 49

12 Percent Removal of Total Organic Carbon Versus
Lime Dose and pH 50

13 Flocculation/Sedimentation Column 59

14 Column Flocculation Calibration Curve Relating
Mixing Intensity to RPM 62



X

LIST OF ILLUSTRATIONS (Continued)

Figure Title Page

15 Schematic Diagram of Column Test System 64

16 Percent Removal of Suspended Solids Versus
Column Depth and Sedimentation Time for
Example Data 6&

17 Overflow Rate Versus Percent Removal of
Suspended Solids for Example Data 71

18 Percent Removal of Total Phosphorus Versus
Overflow Rate for Alum Dose of 175 mg/1 at
p H 5 . 9 73

19 Percent Removal of Suspended Solids Versus
Overflow Rate for Alum Dose of 175 mg/1
a t p H 5 . 9 74

20 Percent Removal of Turbidity Versus Overflow
Rate for Alum Dose of 175 mg/1 at pH 5. 9 75

21 Percent Removal of Total Organic Carbon
Versus Overflow Rate for Alum Dose of
175 mg/1 at pH 5. 9 76

22 Percent Removal of Total Phosphorus Versus
Overflow Rate for Lime Dose of 300 mg/1. 77

23 Percent Removal of Total Phosphorus Versus
Overflow Rate for Lime Dose for 400 mg/1 78

24 Percent Removal of Suspended Solids Versus
Overflow Rate for Lime Dose of 300 mg/1 79

25 Percent Removal of Suspended Solids Versus
Overflow Rate for Lime Dose of 400 mg/1 80

26 Percent Removal of Turbidity Versus Overflow
Rate for Lime Dose of 300 mg/1. 81

27 Percent Removal of Turbidity Versus Overflow
Rate for Lime Dose of 400 mg/1. 82



XI

LIST OF ILLUSTRATIONS (Continued)

Figure Title Page

28 Percent Removal of Total Organic Carbon
Versus Overflow Rate for Lime Dose of
400 mg/1 83

29 Percent Removal of Total Organic Carbon
Versus Overflow Rate for Lime Dose of
400 mg/1 ' 84

30 Column Mixing Speed Versus Sludge Volume °^



XI1

NOMENCLATURE

Symbol Definition and Dimensions in Mass (M), Length (L), and

Time (T).

A Area (L )

C— Drag Coefficient (dimensionless)

FD Drag Force (ML/T 2)

G Root-Mean-Square Velocity Gradient (T )

2
g Gravitational Constant (L/T )

k Settling Velocity Ratio (dimensionless)

2 3
p Mixing Power (ML /T )

r Paddle Arm Length (L)

s Rotational Velocity (T )

T Torque (L 2M/T 2)

V Volume (L3)

v Velocity (L/T)

a Velocity (L/T)

fj. Absolute Viscosity (M/LT)
3

p Density (M/L )

to Angular Velocity (T~ )



C H A P T E R I

INTRODUCTION

Problem Background

The purpose of wastewater treatment is to remove pollutants from

wastewaters so that discharge of the treated effluent will not degrade

the receiving body of water. Traditionally the pollutants of greatest

concern have been those exerting an oxygen demand and the method of

removal has been the biological treatment process. Although biological

treatment processes have in the past generally been considered success-

ful, their weaknesses are apparent: high cost, limited efficiency,

susceptability to upset, and limited ability to remove the algal nutrients

nitrogen and phosphorus (1, 2), As society demands greater environmental

protection and becomes increasingly aware of the enormous cost of waste

treatment, the future seems assured for a chemical waste treatment

process which has the promise of easy control, high efficiency, and

relative economy.

Among the chemical processes which can be applied to the treat-

ment of wastewaters is coagulation using either inorganic minerals or

long chain organic polymers. Application of coagulants to the treatment

of sewage is not limited to new installations,but may be used to upgrade

existing primary treatment processes and biological secondary treatment

plants. As an aid to primary treatment, proper application of coagulants

may achieve an effluent quality approaching that of secondary treatment

and remove significant quantities of phosphorus. Existing biological

treatment processes may be upgraded by use of coagulants to remove



phosphorus and to improve removal of oxygen-demanding materials and

suspended solids.

Historical Development

In 1944 Sawyer (3) called for the removal of fertilizing elements

from sewage treatment plant effluents and reported results o£ studies on

chemical treatment of sewages with ferric chloride to remove phosphorus.

Rudolfs (4) demonstrated in 1947 that sewage phosphates are readily

precipitated by lime. Owen (5) in 1953 found in jar tests that the

phosphorus level of a trickling filter effluent could be reduced to about

0.25 mg/1 by raising the pH to 10.75 with lime followed by settling for

one hour.

Lea, et al. (6) reported in 1954 concerning studies at laboratory

and pilot plant scale on phosphorus removal from sewage treatment plant

effluents using ferrous sulfate, ferric sulfate, cupric sulfate, diatomaceous

earth, and aluminum sulfate. He concluded that aluminum sulfate (alum)

was the most effective coagulant because it yielded low residual phosphorus

concentrations, about 0.07 mg/1 or 99% removal. In jar tests he found

that the optimum dose was 185 mg/1 (as Al^SO^)-- 14H 0) and the

optimum pH was in the range 7. 1 to 7.7. When pH values either above

or below this range were used alum coagulation was unsuccessful. Alum

treatment also removed 87% of the BOD in the sewage treatment plant

effluent and 62% of the total organic nitrogen. However, no ammonia,

nitrate, or nitrite nitrogen was removed.

Additionally, these investigators studied the relation of floccula-

tion time to phosphorus removal and found that the maximum removal



occurred between 10 and 15 minutes.

In contrast to Lea's work, Malhotra et al. (7) in 1964, using

filtered activated sludge sewage treatment plant effluent, concluded that

lime was a .more suitable chemical for phosphorus precipitation than

alum based on performance and cost. They also concluded that when

using alum the optimum pH was 5.75 _+ 0. 25. The percentage removal

of total phosphorus decreased as the initial phosphorus concentration in

the sample increased. However, when using lime a dose of 450 mg/1 as

CaQat a pH of 11.0 removed 90 percent of the total phosphorus and the

percent removal was independent of the initial phosphorus concentration.

A major disadvantage of using lime was considered to be the high pH of

the treated water.

When the above research showed that phosphorus removal could be

accomplished fairly easily and inexpensively, and as the need for

phosphorus removal from sewage became apparent (8) many other

investigators worked with laboratory studies, pilot studies, and full

scale treatment plants to demonstrate the effectiveness of lime, alum,

and iron salts.

The results of these numerous investigations using lime and alum

as coagulants to treat both raw sewage and sewage treatment plant

effluents are incorporated in Tables 1 and 2. On the basis of these

studies and other reports, the following general conclusions can be made

1. Lime and alum under proper dose and pH conditions achieve

essentially the same removal efficiency at approximately the same cost

(9, 12, 14, 15, 17, 18, 19, 20, 21).



TABLE I — Tertiary Treatment

Chemical

Lime
(CaO)

Lime

Alum

Alum

Lime

Alum

Lime

Lime

Lime

Reference

9

10

6

7

1

11

12

Scale

Pilot
0. 1 MGD

7.5 MGD

Batch

Pilot
10 gpm

Batch

Batch

Pilot
310 gpm

Pilot
100 gpm

Pilot
75 gpm

Design
Methods

Jar Tests

Jar Tests

Batch &
Jar Tests

Jar Tests

OR
gpd/ft2

1500
900

1060

1500

395-600

_ _ _

950-
1035
655-
835
966

720

1440

Alkalinity
as CaCO3

100-150
100-150

100-150

100-150

226

Dose mg/1

340
290

+6-12 mg/1

260
+0. 16 mg/1
anionic
polymer

275

300

200

200

250

400
300

89*
130*

270""*

128 3+

+25 mg/lFe

_ _pH

11.8
11.5
11.4

11.6

10. 9

7. 1 -7 .7

7. 1-7.7

6.0

11.0
10.0

11.0

9.5



TABLE 1--Tertiary Treatment (Continued)

Chemical

Lime
(CaO)

Lime

Alum

Alum

Lime

Alum

Lime

Lime

Lime

P

Init.

— « ^

8.4

5.9

10. 1
11. 1

9. 1

6.5*

Final

1.0

0.55
0. 54
0.49

1.3

0.8

---

2.9
1.6

0.5

0.43*

< 1.0

%
Rem.

87

93
91
93

85 .

86

94

90
10

71
86

95

93 .5

SS

Init.

22

72
94

80

Final

37

38
20

19

%
Rem.

+68

47
79

76

O2 Demand

Init.

40.5

36

24
30

62

Final

19.5

14. 1
15.7
13.9

17.2

11.7

5
11

17

Re^m.

45*

64*
55*
57

58

87
67.5

55

79
63

73

Remarks

O2 Demand is TOC
''"two stage treatment

Single Stage

O2 Demand is COD

Oz Demand is BOD

STP effluent filtered
prior to flocculation
O, Demand is COD

O^ Demand is BOD
^Activated Silica at
9.5% of Alurn.

#*Activated Silica at
2 mg/1

* Soluble P

Turbidity <0. 5 JTU



TABLE 2- -Raw Sewage Treatment

Chemical

Lime
(CaO)

Lime

Lime

Lime

FeCU

Reference

13

14

15

16

.. 17

Scale

Batch

Batch

Batch

Batch

.STP
1.5 MGD

Pilot
5 gpm

Design
Methods

Dose re-
quired to
raise pH
to 11

Dose re-
quired to
various
pH
values

Jar Tests

Jar Tests

Jar Tests

OR
gpd/fr

_ — _

—
—

—

Alkalinity
as CaCO3

100

250

222
222
222
222

230

120

Dose

110

83

170

pH

11

11

8. 5
9.5

10. 3
11.0

9 . 5

10. 1

6-7



TABLE 2--Raw Sewage Treatment (Continued)

Chemical

Lime
(CaO)

Lime

Lime

Lime

FeCl3

P

Init.

3.7

11.5

9.3
9.3

9.3

9.3

13

9.8

Final

0.37
as P

2 .0

5.0
3,7

2 .2

1.8

1.6

0.8

Rem.

90

84

46
60

76

81

88

40

92

SS

Init.

- - -

Final Rem.

90

45

C2 Demand

Init.

100

237

355
355

355

355

_ - -

50

Final

• 44

69

340
235

210

200

_ —

15

Rem.

56

71

4
34

41

44

60

41

70

Remarks

O2 Demand is BOD

©2 Demand is COD
P and O2 Demand on
Settled Sewage

"Tests" indicated
OR = 2000 gpd/ft2

O2 Demand is BOD

O2 Demand is COD
Lime in Primary,
then AS

Primary Effluent
O2 Demand is BOD



8

2. The most likely applications for either lime or alum

coagulation processes would be as an aid to primary treatment prior to

a biological process (13, 15, 16, 17), as a tertiary treatment process

to remove phosphorus and residual suspended solids from biological

plant effluents (1, 7, 10, 22, 23, 24) or as a first step in a physical-

chemical waste treatment process also utilizing activated carbon for

removal of dissolved organics (9).

3. Lime precipitation is most efficient at pH values greater than

11. However, if the precipitation process is to be followed by a

biological treatment process, a pH of about 9. 5 is the maximum which

can be tolerated without overtaxing the buffering capacity of the biological

system (15, 16).

4. Regeneration of the coagulant is an economic necessity.

Recovery of CaO from lime precipitation sludge has been demonstrated

(10, 25), and, although recovery of alum sludge is more difficult and is

unproven in field scale tests, alum sludge can probably also be re-
&

covered (26, 27).

5. Methods of conducting tests for the design of chemically

assisted waste treatment processes have not been standardized and

many fundamental design criteria are not available in the literature.

Research Scope

The purpose of this research was to develop engineering data to

allow the rational design of facilities to remove pollutants from raw

domestic wastewater by chemical coagulation and sedimentation. The

chemicals investigated were aluminum sulfate (alum) and calcium



oxide (lime) because these are the coagulants most common in sewage

treatment and also represent two general classes of coagulants.

Specifically, the purpose of this research was to determine the relation-

ship between the effectiveness of chemical addition and important-

operational parameters; these parameters are coagulant dose, pH

during coagulation, duration and intensity of flocculation,and duration of

sedimentation.

Although chemical coagulation systems are often designed to remove

phosphorus from wastewaters, it is evident from the literature that other

pollutants can also be reduced significantly. Therefore, the objective of

this research was a careful documentation of the relationships existing

between the coagulation and flocculation parameters cited above and the

degree of pollutant removal from domestic wastewaters. The pollutants

selected for study were turbidity, suspended solids, total organic

carbon, and total phosphorus.



10

C H A P T E R I I

THEORETICAL CONSIDERATIONS

Status of Chemical Clarification Design Procedures

Effective design of wastewater treatment systems requires

knowledge of both the theoretical and practical principles involved. When

given the problem to treat a municipal wastewater in a coagulation/sedi-

mentation process, the engineer has many decisions to make. Among

the variables which must be evaluated in light of the particular problem

are:

the choice of coagulant

pH value during coagulation

duration of rapid mixing

intensity and duration of flocculation, and

optimum sedimentation time for floe removal

Many investigators have approached these considerations from a

purely theoretical viewpoint or in laboratory studies using waters

containing specially prepared suspensions. Among the major contri-

butors are Dr. Thomas Camp (Carnp, Dresser, and McKee, Boston, Mass,

on flocculation and sedimentation, and Dr, Werner Stumm (Harvard

University, Cambridge, Mass.) on phosphorus aquo-chemistry and

coagulation chemistry. While a comprehension of these underlying

principles is essential to a complete understanding of the coagulation/

sedimentation process, the engineer also requires design oriented data

which will allow proper selection of parameters for a particular waste-

water treatment plant. Few investigators have presented data on



11

coagulation processes which may be used directly by practicing

engineers.

There are lirrited instances in the literature "which show in any

detail how selection of design parameters was accomplished. At the

Lake Tahoe tertiary treatment plant (10}jar test data was used to

determine the optimum lime dose for phosphorus removal and turbidity

reduction. The pH which could be expected at that dose was also

determined by the jar tests. Apparently no attempt was made to optimize

removal efficiencies by varying the rapid mix conditions, flocculation

speed or duration, or the sedimentation time.

In a similar case, design studies for an Knvironmental Protection

Agency pilot plant to treat secondary effluent with lime at the Washington,

D. C. Blue Plains plant (9) do not appear to have been guided by more

than simple jar tests relating pollutant removal to lime dose. Design of

a full scale lime addition to raw domestic wastewater treatment plant at

Rochester, New York, was also based on limited jar test results (2).

The expense and time which would be required to conduct more

extensive preliminary investigations prior to design of waste treatment

facilities would be relatively small compared to the very large cost of

the entire design/construction project. In addition, a better understanding

of the principle variables should result in a superior design. Thus, the

purpose of this research, in addition to investigating the relationships

between coagulation conditions and pollutant removal, was to develop

procedures and design guidance for the practicing engineer. It was

hoped then that better designs can be produced either by using the data
[...]
that a particular mixing intensity produced the best results for all

parameters. In the cases of Figures 24, 26, 28 and 29 the graph of the

30 rpm values produced better results. However, if that were the

optimum value it should follow that values near 30 rpm should also yield

good results and that mixing intensities either much greater or much

less than 30 rpm should yield the poorest results. Unfortunately, no

such trend exists, as illustrated by examination of the turbidity removal



86

shown in Figures 26 and 27. Thus, it was concluded that lime

treatment of raw sewage, as well as alum treatment, is relatively

insensitive to mixing intensity for the test conditions used.

One possible explanation for the insensitivity of pollutant

removal to mixing intensity may be that the flocculation time of

10 minutes was sufficiently long that flocculation was successfully

completed in all cases regardless of how low the value of G was

during each experiment. Further studies varying the duration of

flocculation, particularly at low duration, say one or two minutes,

would indicate whether this explanation is in fact the case. If it

could be shown that even 10 minutes flocculation is sufficient to bring

about efficient flocculation over a wide range of G values, then

further consideration of G as a principle design variable could be

eliminated. .J£ven in a large scale treatment process the expense

would be relatively small for a flocculation tank with only a 10 minute

detention period, or perhaps even less if studies could show that,

say five minutes is sufficient.

A second consideration is that the flocculation mixing intensity

must be sufficient to prevent deposition of solids in the mixing zone.

From the column settling data including that shown in Table 8 it was

apparent that this lower limit on mixing intensity when using alum

is about 15 rpm (G ~~ 30 sec ) and when using lime about ZO rpm

(G-50 sec"1)-



87

Although mixing intensity did not appear to be a critical design

factor, several other significant process design features are evident

from examination of Figures 18 through 29. Differences in clarification

behavior between alum and lime treatment of raw sewage can be

readily seen. The dependence of percent removal of a pollutant on

overflow rate is shown by the slope of the line for the given flocculation

conditions. That is, a steeper slope implies that removal efficiency

is more sensitive to overflow rate. Comparison of the graphs

obtained in the alum and lime experiments illustrate that alum

coagulation produces a suspension that settles less readily than that

of lime coagulation. Thus, in an alum coagulation process there

exists a greater possibility for upset due to hydraulic variations or

convection currents. Design of alum coagulation processes should

therefore be more conservative than those for lime coagulation,

A summary of column test results is presented in Table 11.

For this comparison overflow rates yielding approximately the same

percent removal for alum and the two lime doses were selected:

1750 gpdsf for alum treatment and 3000 gpdsf for lime treatment.

The percent removals of the pollutant parameters at these overflow

rates are also comparable to published percent removal values as

seen by comparing Table 11 with Tables 1 and 2. Residual

pollutant values were obtained, as in the preparation of Table 5,



TABLE 11--Summary of Column Test Results

Suspended Solids

Turbidity

Total Organic Carbon

Total Phosphorus

Alum

OR = 1750 gpdsf

Lime (300 mg/1 as Cap)" * Lime (400 mg/1 as CaO)V * *

OR = 3000 gpdsf OR = 3 Q Q Q gpdsf

Residual Residual Residual
% Removal Concentration % Removal Concentration % Removal Concentration

75

88

47

85

6 5 mg /1

13 JTU

75 mg/1

1.0 mg/1

73

75

40

89

65 mg/1

20 JTU

65 mg/1

0.25 mg/1

72

82

43

89

70 mg/1

14 JTU

6 5 mg / 1

0, 4 mg / 1

Dose 175 mg/1 (as A12(SO4)3« IB H2O); pH 5.9

Lime Treatment pH approximately 11.8
•A,

'Lime Treatment pH approximately 12.0

cc
CO



89

by referring to the original raw data in this case obtained during

column testing.

When comparing the data in Table 11 to similar data for jar

testing (Table 5) it is apparent that jar testing produced better

results, particularly in terms of suspended solids and turbidi ty

removal. During jar testing with either alum or lime residual

suspended solids concentrations in the range of 10 to 30 mg/1 were

easily achieved. Turbidity residuals less than 10 JTU were often

observed. In contrast, during column testing residual values were

about twice those obtained during jar testing.

Because a floe particle was considered to be removed when it

had settled to the bottom of the jar (5-inches) or below the lowest port of

the column (7-feet ) , some of the difference may be attributed to different

settling distances. But, more importantly, the settling conditions

within the jar and column were seen to be different. During jar testing

very little turbulence was observed more than a few minutes after

flocculation was completed and the floe rapidly settled out. In the

column, on the other hand, considerable turbulence was observed

resulting from temperature induced density currents and also due to

displacement of water by settling solids. These conditions also occur in

the jar tests, but the differences in scale made the effects considerably

more pronounced in the column. Consequently, it should be expected

that column testing would produce higher pollutant residual concentrations



90

than jar tests due to these scale factors. Continuous flow clarifiers, in

addition to problems of internal currents of the type discussed above,

also suffer from hydraulic short circuiting thereby further reducing

removal efficiency.

The overflow rates chosen for the above comparisons were 1750

gpdsf for alum and 3000 gpdsf for lime. By comparing the removals at

these overflow rates in Table 11 with the published values from pilot and

field scale operations (Tables 1 and 2), it is seen that the removal

efficiencies are comparable, but the overflow rates found in this study

are considerably higher. Eckenfelder has recommended that when

designing continuous clarifiers the overflow rates found in batch studies

be reduced by a factor of 1.25 to 1.75. If the larger of these factors is

applied to the overflow rate values found in this study then the values

resulting closely approximate overflow rates being used today.

The column testing shows that the design of alum coagulation

processes should be more conservative than lime processes both

because lower overflow rates are needed and because hydraulic variations

are more likely to upset alum processes. Although the data is limited,

it appears from Table 2 that these differences are not generally appreciated,

That is, from Table 2 it can be seen that clarifier overflow rates for lime

and alum processes have been very similar. Therefore, it should be

concluded that in the design of flocculation-sedimentation processes to

treat domestic sewage more emphasis should be placed on proper

selection of overflow rates and less consideration on mixing intensity

provided a minimum flocculator mixing intensity is furnished to prevent

deposition of solids.



91

Characterization of Lime and Alum Sludges

One of the major expenses at any sewage treatment plant is disposal

of the sludge produced. Since chemical coagulation of raw sewage is

relatively new, little data exists concerning the quantity or characteristics

of the sludge. Therefore, as the column studies were being conducted

the quantity of sludge produced was noted. This data is presented in

Table 12 and Figure 30. The quantity of sludge when using alum is seen

to rise sharply.from about 2% to 6% by volume as the mixing speed is

increased. Lime sludge volume seems also to exhibit a slight rise in

volume as the mixing speed increased. Both lime sludges averaged

1. 8 percent by volume, or about 40 percent of the average alum sludge

volume. A comparison of initial suspended solids concentration with

sludge volume indicates that sludge volume is independent of the initial

suspended solids concentration within the range of the values encountered.

One of the most important considerations in sludge disposal is

volume reduction, usually accomplished by gravity thickening and then

removing unbound water by vacuum filtration, centrifugation, or sand

bed drying. A procedure commonly used to characterize sludges for

these applications is the specific resistance and coefficient of com-

pressibility test (50, 51). Measurements of specific resistance and coef-

ficient of compressibility for sludges obtained from the settling columnare

presented in Table 13. Two lime doses, 300 mg/1 and 400 nag/1, were

used and one alum dose of 175 mg/1 at pH 5 .9 . The values found for the

specific resistance of the two lime sludges were very similar. Those

of the alum sludge were approximately three times as great. This means

that, other factors being equal, it would take three times as long to dry



92:

TABLE 12--Sludge Volume in Column Tests

Lime Column Test

300 mg/1

5 RPM

10 RPM

15 RPM

20 RPM

30 RPM

400 mg/1

5 RPM

10 RPM

15 RPM

20 RPM

30 RPM

40 RPM

5 RPM

15 RPM

25 RPM

40 RPM

Sludge Depth

3. 1 cm.

3. 1

5.6

4.0

4.6

2 .5

3.4

5.6

4. 3

5.0

5.0

Alum

5. 0

10.0

12. 1

14.3

Sludge Volume

1.3%

1.3

2 .3

1.7

2.0

1

1.4

2 . 3

1.8

2. 1

2. 1

##
Column Test

2. 1

4.2

5. 1

6 .0

Initial
Suspended Solids

246 mg/1

202

199

244

228

185

194

263

295

261

'60 Minutes Settling

' 45 Minutes Settling; 175 mg/1 at pH 5. 9



6

UJ

I 5
O

o S 3
U-

UJ O
C9
O UJ
r> o 2-i <

LJ
O
o:
UJ
Q.

0
0

Lime (400 Mg/l.)

10

Lime (300 Mg/l.)

15 20 25
MIXING SPEED- RPM

30 35 40

FIGURE 30--Co.lumn Mixing Speed Versus Sludge Volume.



94

TABLE 13--Sludge Dewatering Characteristics

2
Specific Resistance (sec /m)

AP = A P = AP = Coefficient of
Sludge 12 .6 cmHg 25.4^ cmHg 41.6 cmHg Compressibility

Lime, 300 mg/1 2. 52 x 109 5.08 x 109 7.47 x 109 0.909

Lime, 400 mg/1 2.72 x 109 4.77 x 109 7.50 x 109 0.858

Alum, 175 mg/1 7. 96 x 109 13.83 x 109 20. 15 x 109 0.778
pH 5.9



95

the alum sludge on the sand beds and, since the theoretical relationships

are different with mechanical dewatering devices, 1.73 times as long

when using a vacuum filter or centrifuge. The specific resistance and

coefficient of compressibility values compared well with published values

for similar types of sludges {50, 53) .



C H A P T E R V

SUMMARY, CONCLUSIONS AND RECOMMENDATIONS

Summary

The treatment of domestic wastewater with chemical processes,

rather than biological, is becoming increasingly popular as the effective-

ness, ease of control, and relative economy of these processes is

established. One of the most promising processes is chemically assisted

primary treatment using inorganic coagulants such as alum or lime to

remove the algal nutrient phosphorus as well as to increase removal of

suspended solids and oxygen demanding materials. Optimum design and

operation of these facilities requires proper selection of several design

parameters, namely choice of coagulant, dose, pH, tlocculation intensity

and duration, and sedimentation time. The current literature does not

indicate either the best values for these parameters or a rational

methodology for determining them.

During this investigation the coagulation process for treatment of

raw domestic sewage was studied using jar tests and a column floccula-

tion-sedimentation apparatus. In the first phase a jar test procedure

was established to determine the effect on the removal of pollutants of

interactions between coagulant dose and pH during coagulation. The

pollutants studied were total phosphorus, suspended solids, turbidity,

and total organic carbon. Numerous jar tests conducted under varying

dose and pH conditions were plotted to show the optimum values for

both alum and lime. It was found that for the wastewaf-.er studied alum

coagulation exhibits optimum removal at a dose of about 175 nag/1 and



97

a pH of 5. 9. Small variations in pH either above or below the optimum

were found to have a large effect on pollutant removal. Lime coagulation

did not have an optimum value in that pollutant removal increased con-

tinuously as the dose and pH increased. Other process variables such

as coagulation at low lime dose, use of fer r ic iron as a coagulant aid,

and sludge recycling were also studied.

The second phase of the research was an investigation of the effect

of flocculation mixing intensity and sedimentation time on pollutant

removal using the best pH and dose conditions found in the first phase.

An apparatus was designed and fabricated in which flocculation could be

conducted using a.known, measured mixing intensity and then settled In

the same column. Alum and lime were used to investigate the combined

effect of varying flocculation and sedimentation. The intensity of

flocculation was found to be a relatively unimportant design parameter

when compared to overflow rate, dose, and pH for both chemicals pro-

vided that enough energy was applied to prevent floe particle settling
*

during the flocculation period. Alum was shown to produce a lighter,

slower settling Hoc than lime which would require that alum coagulated

water overflow rates be lower to produce a comparable result. Alum

floe will also be more susceptible to process upsets due to hydraulic

variations.

The sludges produced by column testing were characterized in

terms of the volume of sludge produced and its dewatering characteristics.

Alum sludge was found to be more voluminous than lime sludge and was

more difficult to dewater.



98

Conclusions

Methodology for the design of wastewater coagulation processes is

not well developed and consists of simple jar testing to determine the

optimum dose and pH. No consideration has been given to determining

by laboratory tests the best values of flocculation intensity and sedimen-

tation time.

An improved jar test procedure following that of TeKippe and Ham

can more effectively determine the proper coagulant, dose, and pH for

each particular wastewater. It was found that alum coagulation exhibits

a narrow zone of optimum pollutant removal, whereas in lime coagulation

processes efficiency increases continuously as pH and dose increase.

Alum coagulation will require careful pH control to prevent variations

due to changes in wastewater flow and characteristics.

Coagulation in a low lime process, use of ferric iron as a coagulant

aid for lime processes, and recycling of lime sludge were all found to be
»
unsuccessful in treating the low alkalinity Amherst sewage.

Flocculation mixing intensity was found to be less important than

overflow rate in column studies. Other very important process variables

were coagulant dose and pH. Mixing intensity levels need only be main-

tained sufficiently high to prevent deposition of floe.

Lime floe are more dense than those of alum and thus allow higher

clarifier overflow rates and are less affected by hydrnulic fluctuations.

Current clarifier design procedures apparently do not appreciate these

differences.



99

Alum floe volume was greater than that of lime under similar

conditions and was found to increase with increasing mixing speed while

lime floe did not. Alum floe is also more difficult to dewater.

Recommendations

Recommendations for future studies and design of wastewater

treatment coagulation facilities can be made from this investigation.

Future studi es. Future studies should extent these investigations to

v/astewaters of higher .alkalinity. Many important differences will

probably be noticed including lower pH for a given lime dose which,

together with more bicarbonates present, should produce a higher quality

effluent. Higher alkalinity may also allow the use of the low lime process